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Thefollowing sample(s) and sample information was/wer e submitted and identified by/on the behalf

of the client
N FE BT FE R
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Sample Name Color

1 PVCHE B, [, Z0{ Black, white, red

2 Soft pvc tube T, 4t Yellow, green
B H 2014.09.18
Sample Received Date  Sep. 18, 2014
B SRS H 3 2014.09.18-2014.09.22
Testing Period Sep. 18, 2014 to Sep. 22, 2014
R EE R MR ER, X IR A b o ) S0 28— F R R AT
Test Requested As specified by client, to test Phthalat% in the submitted sample(s).
KT AR 5 SR W2 IR, |
Test Method/Test Result(s) Please refer to the following page(s).
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KIHKHE Test Method
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Test Item(s) Test Method Equipment(s)
A0K —HERTE Phthalates ZHEN 14372:2004(E) GC-MS
Refer to EN 14372:2004(E)
KGR Test Result(s)
PRI H 4R Result FrEA IR
Tested Item(s) 1 2 MDL
AR B E: Phthalates
A 2K — F iR — 1E T Tig Dibutyl phthalate(DBP)
CASH84.74.2 N.D. N.D. 50 mg/kg
A2 — F R T 3L g Butylbenzyl phthalate(BBP)
CASH85-68-7 N.D. N.D. 50 mg/kg
AR —HR(2-2.F )
Di-2-ethylhexyl phthalate(DEHP) CAS#:117-81-7 . N.D. S0ung/ke
A 2K — R — IF 2§ Di-n-octyl phthalate(DNOP)
CASH 117-84-0 N.D. N.D. 50 mg/kg
A 2K — H R — 55 T-Ii Diisononyl phthalate(DINP)
CASH:28553-12-0, 68515-48-0 N-D. N 50 mg/kg
Q2R — HIPR — 5 25 1i5(DIDP) Diisodecyl
phthalate(DIDP) CAS#: 26761-40-0,68515-49-1 N.D. N-D. 50 mg/kg
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Tested Sample/Part Description
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1.Mixed test, White plastic, black plastic and red plastic
2.Mixed test, yellow plastic and green plastic
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-N.D. = Rigi (hFIrdAaiiR)

-mg/lkg= ppm= HJim2ZJL

Note: As specified by client, the test was conducted by mixing several samplestogether.The

result(s) shown on thisreport may be different from the content of any homogeneous

material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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Rem.ar k:

Theend sign of report number E representsthe bilingual version.
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HIFFE Test Process

A |
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FEFmMmTEEH R &ERE=R ihimr R
Weigh sample and place —4 Extracted with —
it in a thimble crganic solvent Concentrate the extract
BT L=l = SEANSS e
S Make up with k=  Transfer the extract into a

Analvzed v GC-MS crganic solvent volumetric flask
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Photo(s) of the sample(s)
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*** End of report ***
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Thetest report is effective only with both signature and specialized stamp. The result(s) shown in this

report refer only to the sample(s) tested. Without written approval of CTI, thisreport can’t be
reproduced except in full.



